

Declaration of Test Results

*BSI hereby declares that the
item described below has been tested
by BSI and complies with the requirements of*

BS 5733: 2010

*The complete detail of the tests performed
and the results are recorded in
BSI Test Report No: 7779036 5-5 Dated: 30.07.2012*

Description of item tested: Conti Metal 86 Series

Submitted by: CMD Ltd
Sycamore Road
Eastwood Trading Estate
Rotherham
South Yorkshire, S65 1EN

Declaration authorised by:

Greg Childs



Title: Team Manager

Date: 30/07/2012

Attention is drawn to the conditions upon which this declaration is issued, namely:

1. This declaration does not indicate provide or imply any measure of Approval, Certification, Supervision, Control or Surveillance by BSI to this or any related product.
2. This Declaration applied only to the particular sample tested and to the specific tests carried out as detailed in the Report referred to above.
3. The general and specific conditions of the BSI Conditions of Contract for Testing, CP0322, apply in all respects. A copy of this document is available on request.

BSI Group, Holywell Park, Ashby Road, Loughborough, Leicestershire LE11 3AQ